
يساعد هذا الدواء على تنظيم الأعراض، لكنه لا يشفي. يقوم الطبيب بفحص 
تحسن وضعك ليتأكد من أن الدواء يعمل كما ينبغي ويتناقش معك بالسؤال إلى 

متى يجب الإستمرار بالعلاج.
ADHD من الجائز  علاج  فترة  لآخر. خلال  متعالج  بين  فترة علاج ADHD تختلف 
في  )مثلاً  معينة  زمنية  أن يوصي الطبيب بالتوقف عن تناول ريتالين LA بفواصل 
نهاية أسبوع أو أثناء عطل المدارس( وذلك لرؤية فيما إذا كانت هناك حاجة بتناوله 
حتى الآن. هذه الفواصل في العلاج تساعد أيضاً على منع تباطؤ النمو الذي يحدث 

أحياناً عندما يتناول الأطفال هذا الدواء لفترة طويلة من الزمن.

طريقة التناول:
الكامل  الكبسولة بشكلها  بلع  أو بدون طعام.يجب  بالإمكان تناول ريتالين LA مع 
مرة واحدة في اليوم، في الصباح، مع كأس مليئة بالماء. لا يجوز سحق أو مضغ 
الكبسولة، فبالإمكان فتح  بلع  المتعالج على  الكبسولات. في حال عدم قدرة 
الكبسولة بحذر وبعثرة محتواها )كريات صغيرة( على كمية قليلة من الطعام 

اللين )مثل ـ مهروس التفاح(:
الميزات  على  يؤثر  قد  الأمر  هذا  لأن  ساخناً  ليس  الطعام  أن  من  التأكد  يجب  	∙

الخاصة للكريات الموجودة في الكبسولة
الكامل بشكله  الدواء/الطعام  خليط  فوري  بشكل  تتناول  أن  يجب  	∙

المستقبلي للإستعمال  الخليط  حفظ  يجوز  لا  	∙
إذا كانت الكبسولات تسبب لك إنزعاج في البطن، فبالإمكان تناولها مع الطعام، لكن 
يجب الحرص على تناولها دائماً بنفس الطريقة )أي: دائماً مع طعام أو دائماً من دون 

طعام(. على هذا النحو سيكون التأثير دائماً مماثلاً. 

إذا تناولت بالخطأ مقداراً دوائياً أكبر  
بعض أعراض فرط الجرعة هي: تقيؤ، عدم هدوء، صداع، رجفان، تشنجات عضلية، 
نبض غير منتظم، تورد، سخونة، تعرق، توسع الحدقتين، صعوبات في التنفس، إرتباك، 

إختلاجات وتشنجات عضلية تترافق بسخونة وببول أحمر ـ بني.
إذا تناولت مقداراً دوائياً مفرطاً أو إذا بلع طفل بالخطأ من الدواء، توجه في الحال إلى 
الطبيب أو لغرفة الطوارئ في المستشفى وأحضر معك عبوة الدواء. إفعل ذلك حتى 

في حال غياب علامات حدوث تسمم أو إنزعاج.

فيجب  اليوم،  منتصف  قبل  وتذكرت  المخصص  الوقت  إذا نسيت تناول الدواء في 
تناول جرعة دوائية حال تذكرك والعودة لجدول المواعيد الإعتيادي في اليوم التالي. 
وتناول  المنسي  الدوائي  المقدار  فوّت  اليوم،  التناول قبل منتصف  تتذكر  لم  إذا 
الجرعة الدوائية التالية في صباح اليوم التالي، كالمعتاد. لا يجوز تناول جرعتين 
سوية للتعويض عن الجرعة الدوائية المنسية. إذا قمت بفعل ذلك فأنت قد تزيد 

من إحتمال حدوث أعراض جانبية.
إذا كنت تستصعب التذكر متى يجب تناول دوائك، إستشر الصيدلي.

يجب المواظبة على العلاج كما أوصيت من قبل الطبيب.
الدواء قد يسبب الإدمان وسوء  هذا  المنبهة،  بالمشابه لكافة المستحضرات 
كما  الصحيح  بالشكل  تناوله  حال  الإستعمال من قبل أشخاص معينين. في 
أي  التعلق  أو  الإستعمال  سوء  يشكل  أن  المفترض  غير  فمن  الطبيب،  أوصى 

مشكلة، ليس الآن ولا في المستقبل. 

في حال توقفك عن تناول الدواء
لا يجوز التوقف عن العلاج بالدواء بدون إستشارة الطبيب، حتى ولو طرأ تحسن على 
حالتك الصحية. في حال توقفك عن العلاج بشكل مفاجئ، فمن الجائز أن تعود حالتك 
الصحية كما كانت قبل العلاج أو أن تظهر أعراض جانبية مثل الإكتئاب. لتجنب ذلك، 
من الجائز أن يوصي الطبيب بتخفيض الجرعة الدوائية اليومية بشكل تدريجي قبل 

إيقاف العلاج تماماً. يحتاج الأمر إجراء مراقبة طبية بعد إيقاف العلاج.

لا يجوز تناول‮‮ ‬الأدوية في‮ ‬العتمة‮!‬ يجب تشخيص طابع الدواء والتأكد من المقدار 
الدوائي‮ في‮ ‬كل مرة‮ ‬تتناول‮ فيها دواء‮. ‬ضع‮‮ ‬النظارات الطبية إذا لزم الأمر ذلك‮.‬

أو  الطبيب  إستشر  ال��دواء،  إستعمال  حول  إضافية  أسئلة  لديك  توفرت  إذا 
الصيدلي.

الجانبية 4( الأعراض 
بلغ الطبيب بأسرع ما يمكن إذا كنت تشعر بسوء خلال فترة العلاج بـ ريتالين 

.LA
بعض  عند  جانبية  أعراضاً  يسبب  قد   LA ريتالين  إن إستعمال  كما بكل دواء، 
أياً  تعاني  ألا  الجائز  من  الجانبية،  الأعراض  قائمة  تندهش من  المستعملين. لا 

منها.
يجب إبلاغ الطبيب في الحال أو التوجه إلى غرفة الطوارئ في الحالات التالية:

اللسان، ضيق تنفس، صفير  أو  الوجه، الشفتين  علامات حساسية مثل: انتفاخ  	∙
أو صعوبة في التنفس. هذه علامات لرد فعل تحسسي خطير

مجهول  إغماء  أو  النطق  في  صعوبة  الوجه،  أو  الأطراف  في  شلل  أو  ضعف  	∙
السبب 

الجلد تقشر  أو  حويصلات  الجلد،  على  حمراء  بقع  حكة،  جلدي،  طفح  	∙
الصدر، تصلب  ألم في  تعرق، نبض سريع،  الجسم بشكل مفاجئ،  إرتفاع حرارة  	∙

 )coma( العضلات وتقلبات بضغط الدم التي قد تؤدي إلى حدوث سبات
في  ألم  سخونة،  قشعريرة،  الإنفلوإنزا" مثل  "تشبه  أعراض  لوجود  دائمة  حالة  	∙

الحنجرة ورشح، إنتفاخ في الغدد، آلام في العضلات أو المفاصل
إعتيادية غير  جلدية  كدمات  أو  نزف  	∙

الجلد شحوب  دوار،  بدنية،  بنشاطات  القيام  أثناء  تنفس  ضيق  شاذ،  إرهاق  	∙
إنفتال  أو حركات  إهتزاز  إرتجاف( مثل تشنجات،  )علامات  إرادياً  إهتزاز الجسم لا  	∙

خارجة عن السيطرة 
السبب مجهول  إغماء  )نوبات( أو  إختلاجات  	∙

الصدر في  ضغط  أو  ألم  	∙
منتظم غير  أو  سريع  نبض  	∙

فاتح بلون  براز  أو  داكن  بول  العينين،  أو  الجلد  إصفرار  	∙
الحقيقة( في  موجودة  غير  بأشياء  الشعور  أو  )رؤية  هذيان  أو  أوهام  إرتباك،  	∙

ضوابط لها  ليس  وتصرفات  نشاط  فرط  إنفعال،  	∙
دائم أو  شديد  صداع  	∙

توريت( )متلازمة  السيطرة  عن  خارجة  جسم  وحركات  كلام  	∙
نعوظ  لحدوث  )علامة  الذكري  القضيب  في  إنزعاج  إلى  يؤدي  مستمر  إنتصاب  	∙

مستمر(
الإنتحار بما في ذلك  أو محاولة  إنتحاري  )تفكير  أو محاولات لقتل نفسك  أفكار  	∙

الإقدام فعلاً على الإنتحار(
الوخز وهنالك  باردة، تسبب  بأنها  القدمين، الشعور  اليدين وأصابع  خدر في أصابع  	∙
البرد  حالة  الأحمر( في  إلى  ثم  ومن  الأزرق،  إلى  الأبيض  )من  لونها  في  تغير 

الأطراف( في  برد  رينو،  )ظاهرة 
إن الأعراض الجانبية التي ذكرت آنفاً قد تكون خطيرة. من الجائز أن يحتاج الأمر 

إشراف طبي طارئ.

أعراض جانبية إضافية:
بلغ الطبيب إذا لاحظت إحدى الأعراض التالية وكانت تقلقك:

من  أكثر  لدى  تظهر  أعراض  )very common( ـ  أعراض جانبية شائعة جداً 
مستعمل واحد من عشرة:

غثيان 	∙
للطعام الشهية  فقدان  	∙
ورشح الحنجرة  في  ألم  	∙

عصبية 	∙
النوم على  القدرة  عدم  	∙

الفم جفاف  	∙
10-1 مستعملين  لدى  تظهر  أعراض  أعراض جانبية شائعة )common( ـ 

من بين 100:
البطن في  ألم  أو  تقيؤ  	∙

هضم عسر  أو  البطن  في  تهيج  	∙
قلق  أو  هلع  بعصبية،  الشعور  	∙

زائد بتوتر  الشعور  	∙
الهدوء عدم  	∙

النوم في  إضطرابات  	∙
صداع 	∙
سعال 	∙
نعاس 	∙

دوار 	∙
سخط 	∙

الشعر تساقط  	∙
)شرى( جلدي  طفح  	∙

المفاصل في  آلام  	∙
الأسنان في  آلام  	∙

زائد تعرق  	∙
للقلب طبيعي  غير  نظم  	∙

قلب خفقان  	∙
إنفعال أو  مفرطة  عاطفية  ضائقة  	∙

الوزن تناقص  	∙
بإكتئاب الشعور  	∙

بعدوانية الشعور  	∙
مفرطة للأسنان كزكزة  	∙

أعراض جانبية غير شائعة )uncommon( ـ أعراض تظهر لدى 10-1 مستعملين 
من بين 1٫000:

من  يجعل  الذي  الأمر  الفك  عضلات  في  تشنج  ـ  )إنغلاق( الفكين  إنكماش  	∙
الصعب فتح الفم

بين  من  10-1 مستعملين  لدى  تظهر  أعراض  أعراض جانبية نادرة )rare( ـ 
 :10٫000

الأطفال بنمو  وتباطؤ  الوزن  في  إنخفاض  	∙
الرؤية تمركز  في  إضطرابات  أو  الرؤية  في  تشوش  	∙

مستعمل  من  أقل  لدى  تظهر  أعراض  )very rare( ـ  أعراض جانبية نادرة جداً 
:10٫000 بين  1 من 
مؤقت  متدني،  مزاج  	∙

عضلية تشنجات  	∙
خلايا  عدد  في  إنخفاض  الحمراء(،  الدم  خلايا  عدد  في  )إنخفاض  الدم  فقر  	∙
الدموية  الصفيحات  عدد  في  إنخفاض   ،)leukopenia( البيضاء  الدم 

)thrombocytopenia(
أعراض جانبية شيوعها غير معروف )أعراض شيوعها لم يحدد بعد(:

تأتأة 	∙
الأطفال لدى  الليلي  التبول  	∙

أعراض جانبية إضافية التي حدثت مع أدوية أخرى تحتوي على نفس المادة الفعالة 
:LA مثل ريتالين

والحنجرة الأنف  مجاري  إلتهاب  	-
والصفيحات  البيضاء  الحمراء،  الدم  )خلايا  الدم  إنخفاض متزامن في عدد خلايا  	-

الدموية(
تحسسي( فعل  لرد  )علامة  الأذنين  إنتفاخ  	-

إدراك  أو تفكير غير سليمين، غضب،   المزاج، سلوك  سخط، عدوانية، تغيرات في  	-
زائد لما يجري من حولك، الشعور بإثارة غير عادية، فرط نشاط وإنعدام الضوابط 
أو  الرغبة الجنسية، قلة الإحساس  )disorientation(، تغير في  )هوس(، توهان 

العاطفة، معاودة عمل الأشياء مراراً وتكراراً، هاجس لأمر واحد، إرتباك، إدمان
أو فقدان وظائف أخرى في الجسم  ضعف عضلي مؤقت، فقدان الحس في الجلد  	-
 reversible ischemic neurological( جراء نقص مؤقت في تزويد المخ بالدم

شقيقة  ،)deficit
الرؤية في  صعوبة  الحدقتين،  توسع  الرؤية،  إزدواج  	-

قلبية نوبة  النبض،  توقف  	-
تنفس ضيق  الحنجرة،  في  ألم  	-

إمساك إسهال،  	-
الجلد  على  وكبيرة  حمراء  بقع  ظهور  الجلد،  إحمرار  والحنجرة،  الوجه  إنتفاخ  	-

خلال عدة ساعات بعد تناول الدواء
عضلية تشنجات  عضلية،  آلام  	-

البول في  دم  	-
الرجال لدى  الثديين  تضخم  	-

مفاجئ موت  إرهاق،  الصدر،  في  ألم  	-
القلب من  عادية  غير  أصوات  	-

إذا ظهر عرض جانبي، إذا تفاقمت إحدى الأعراض الجانبية، أو عندما تعاني من 
عرض جانبي لم يذكر في هذه النشرة، عليك إستشارة الطبيب.

التبليغ عن أعراض جانبية:
بالإمكان التبليغ عن أعراض جانبية لوزارة الصحة بواسطة الضغط على الرابط 
الرئيسية  الصفحة  على  دوائي« الموجود  علاج  عقب  جانبية  أعراض  عن  »تبليغ 
المباشر  النموذج  إلى  يوجهك  لموقع وزارة الصحة )www.health.gov.il( الذي 

للتبليغ عن أعراض جانبية.

الدواء؟ تخزين  5( كيفية 
ً‮ ‬عن  دواء آخر في‮ ‬مكان مغلق بعيدا الدواء وكل  تجنب‮‮ ‬التسمم‮!‬‮ يجب حفظ هذا  	∙
إصابتهم بالتسمم‮.‬  وذلك لتفادي‮ ‬ الأطفال و/أو الرضع‮ ‬ متناول أيدي‮ ومجال رؤية ‬

لا تسبب‮‮ ‬التقيؤ‮ ‬بدون تعليمات صريحة من الطبيب‮. 
)exp. date( الذي يظهر  تاريخ الصلاحية  إنقضاء  الدواء بعد  لا يجوز إستعمال  	∙

على ظهر العلبة. يشير تاريخ الصلاحية إلى اليوم الأخير من نفس الشهر.
الوعاء  30 درجة مئوية. يحفظ  التخزين بدرجة حرارة دون  التخزين: يجب  شروط  	∙
مغلقاً بشكل محكم للحماية من الرطوبة. بعد فتح القنينة لأول مرة يجب 

إستعمالها خلال 6 أشهر.
تضرر. علامات  عليها  أو  معطوبة  العلبة  كانت  إذا  الإستعمال  يجوز  لا  	∙

إضافية 6( معلومات 
يحتوي الدواء بالإضافة للمركب الفعال أيضاً على:

سكر. 61 ملغ  حوالي  على  تحتوي  كل كبسولة من ريتالين LA 10 ملغ 
سكر. 123 ملغ  حوالي  على  تحتوي  كل كبسولة من ريتالين LA 20 ملغ 
سكر. 184 ملغ  حوالي  على  تحتوي  كل كبسولة من ريتالين LA 30 ملغ 
سكر. 246 ملغ  حوالي  على  تحتوي  كل كبسولة من ريتالين LA 40 ملغ 

كيف يبدو الدواء وما هو محتوى العلبة:
كريات  على  40 ملغ  30 ملغ،  20 ملغ،  تحتوي كبسولات ريتالين LA 10 ملغ، 

بلون أبيض حتى كريما ذات شكل كروي بشكل عام.

ريتالين LA 10 ملغ يسوّق على شكل كبسولات قاسية ذات تحرير متأني. للكبسولات 
غطاء بني فاتح قاتم وجسم أبيض قاتم. على غطاء وجسم الكبسولات مطبوعة 

التسلسل. على  للأصفر،  مائل  بني  "R10" بلون  ـ  الكتابة "NVR" و 

بلون  متأني  تحرير  ذات  قاسية  كبسولات  شكل  على  يسوّق  ريتالين LA 20 ملغ 
 "R20" ـ  أبيض قاتم. على غطاء وجسم الكبسولات مطبوعة الكتابة "NVR" و 

بلون بني مائل للأصفر، على التسلسل.

بلون  متأني  تحرير  ذات  قاسية  كبسولات  شكل  على  يسوّق  ريتالين LA 30 ملغ 
 "R30" ـ  أصفر قاتم. على غطاء وجسم الكبسولات مطبوعة الكتابة "NVR" و 

بلون بني مائل للأصفر، على التسلسل.

ريتالين LA 40 ملغ يسوّق على شكل كبسولات قاسية ذات تحرير متأني بلون بني 
 "R40" و ـ "NVR" فاتح قاتم. على غطاء وجسم الكبسولات مطبوعة الكتابة

بلون بني مائل للأصفر، على التسلسل.

100 كبسولة. من الجائز ألا تسوّق  30 أو  LA على  تحتوي كل علبة ريتالين 
كافة أحجام العلب.

صاحب الإمتياز والمستورد وعنوانه: 
نوڤارتيس إسرائيل م.ض.،‮ ص.ب. 7126، تل أبيب.

رقم سجل الدواء في سجل الأدوية الحكومي في وزارة الصحة:
ريتالين LA 10 ملغ: 33288  50  146
ريتالين LA 20 ملغ: 30935  61  130
ريتالين LA 30 ملغ: 30936  60  130
ريتالين LA 40 ملغ: 30937  59  130

تم إعدادها في نيسان 2022 بموجب تعليمات وزارة الصحة. 
من أجل سهولة وتهوين القراءة، تمت صياغة هذه النشرة بصيغة المذكر. على الرغم من 

ذلك، فإن الدواء مخصص لكلا الجنسين.

Sugar spheres, ammonio methacrylate copolymer type B, 
methacrylic acid copolymer type A, talc, triethyl citrate, 
polyethylene glycol 6000, titanium dioxide, gelatin, iron oxide 
yellow (10, 30 and 40 mg capsules only), iron oxide black (10 mg 
and 40 mg capsules only), iron oxide red (10 mg and 40 mg 
capsules only) and tan-colored printing ink.

PATIENT PACKAGE INSERT IN ACCORDANCE WITH THE 
PHARMACISTS’ REGULATIONS (PREPARATIONS) – 1986
The medicine is dispensed with a doctor’s prescription only

RITALIN® LA 10 mg
Modified-release capsules
Each capsule contains:
Methylphenidate Hydrochloride 10 mg

RITALIN® LA 20 mg
Modified-release capsules
Each capsule contains:
Methylphenidate Hydrochloride 20 mg

RITALIN® LA 30 mg
Modified-release capsules
Each capsule contains:
Methylphenidate Hydrochloride 30 mg

RITALIN® LA 40 mg
Modified-release capsules
Each capsule contains:
Methylphenidate Hydrochloride 40 mg
Inactive ingredients: See section ‘Important information 
regarding some of the ingredients of the medicine’ and section 
6 ‘Further Information’.
Read this leaflet carefully in its entirety before using 
the medicine. This leaflet contains concise information about 
the medicine. If you have further questions, refer to the doctor 
or pharmacist.
This medicine has been prescribed for you. Do not pass it on 
to others. It may harm them, even if it seems to you that their 
medical condition is similar.

1.	What is the medicine intended for?
For treatment of Attention Deficit Hyperactivity Disorder 
(ADHD).
Therapeutic group: Central nervous system stimulant.
Ritalin LA capsules contain the active ingredient methylphenidate 
hydrochloride. Methylphenidate hydrochloride is a central nervous 
system stimulant.
Ritalin LA capsules are used to treat Attention Deficit Hyperactivity 
Disorder (ADHD or hyperkinetic disorder), which is a behavioral 
disorder in children, adolescents and adults. About 3% of children 
suffer from this disorder, which makes them unable to sit still or 
concentrate on tasks for any length of time. Children with this 
disorder may have difficulty in learning and doing homework. 
It may frequently be difficult to manage them both in school 
and at home.
Adults with ADHD often find it hard to concentrate. They often feel 
restless, impatient, inattentive and they become bored easily. They 
may experience difficulty organizing their private life and work.
Ritalin LA is assumed to work by regulating specific chemicals 
in the brain that affect behavior. It helps focus attention, shut 
out distraction and allows impulsive people to think before they 
act. If treatment is successful, it improves the person’s natural 
ability to be attentive.
This medicine is part of a treatment program which usually also 
includes psychological, educational and social therapy.
If you have any question about how Ritalin LA works or why 
this medicine has been prescribed for you or your child, refer 
to your doctor.

2.	Before using the medicine

Do not use the medicine:
∙	if you are allergic (hypersensitive) to Methylphenidate (the 

active ingredient) or to any of the other ingredients contained 
in the medicine, listed in section 6 “Further Information”. 
Some of the symptoms of an allergic reaction may include 
shortness of breath, wheezing or breathing difficulties; 
swelling of the face, lips, tongue or other parts of the body; 
rash, itching or hives on the skin.

Do not take Ritalin LA if you are suffering from the 
following medical conditions:
∙	periods of anxiety, tension or agitation
∙	Tourette’s syndrome (a condition of uncontrolled body 

movements and speech or tics) or if you have a family history 
of this disorder

∙	increased pressure in the eye (glaucoma)
∙	an overactive thyroid or other thyroid problems
∙	heart problems such as heart attack, irregular heartbeat, 

chest pain (severe angina), heart failure, heart disease or a 
congenital heart problem

∙	very high blood pressure (hypertension) or narrowing of the 
arterial blood vessels (arterial occlusive disease, that can 
cause pain in the arms and legs)

∙	a rare tumor of the adrenal gland, known as 
pheochromocytoma

If you are unsure whether are suffering from any of the 
medical conditions listed above, ask the doctor.
Do not take Ritalin LA if you are taking a medicine from 
the monoamine oxidase (MAO) inhibitors group or if you 
took MAO inhibitors within the 14 days before starting 
Ritalin LA treatment. Taking Ritalin LA together with medicines 
from the MAO inhibitors group may cause a severe reaction, 
which includes a sudden rise in body temperature, extremely 
high blood pressure and severe convulsions.
If you are not sure if you took any of these medicines, 
ask the doctor.

Special warnings regarding use of the medicine:
Tell the doctor if you are allergic to any other medicine, 
food, dyes or preservatives.
The doctor will want to know if you are prone to allergies.
Before treatment with Ritalin LA, tell the doctor if you 
are suffering from any of the listed medical conditions 
or behaviors:
∙	heart defects (e.g., structural cardiac abnormality)
∙	tics (muscle twitching which is usually in the face or shoulders), 

or if your brothers or sisters have tics 
∙	family history of sudden death or irregular heartbeat
∙	hardening of the arteries
∙	any other previous or current heart problem
∙	abnormality of the blood vessels in the brain, e.g., weakening 

of the blood vessel (aneurysm), stroke or inflammation of blood 
vessels (vasculitis)

∙	severe depression, bipolar disorder or other mental illnesses
∙	suicidal thoughts or behavior
∙	epilepsy (seizures, convulsions or fits)
∙	high blood pressure
∙	history of alcohol addiction, drug abuse or drug dependence

∙	acute mental disorders that cause abnormal thinking and 
perceptions (psychosis) or an unusual feeling of excitement, 
hyperactivity and disinhibition (acute mania) - the doctor will 
tell you if you have these conditions

∙	psychotic symptoms such as seeing or feeling things that are 
not really there (hallucinations)

∙	aggressive behavior
If you have any of the conditions listed above, the doctor may 
want to take special precautionary measures.
Additional warnings
∙	Ritalin LA may give a false-positive result when testing for drug 

use. This includes testing used in sports
∙	Some children receiving long-term Ritalin LA may have slower 

growth, but, will usually catch up once the treatment is 
discontinued (also see sections ‘Duration of treatment’ and 
‘Tests and follow-up’)

∙	In some patients, Ritalin LA may cause abdominal discomfort, 
loss of appetite and sleeping difficulties, especially at the 
beginning of treatment. The doctor can help reduce these 
symptoms by lowering the Ritalin LA dose or by changing the 
time of administration of the medicine

∙	If you experience abnormally sustained or frequent and painful 
erections of the penis on Ritalin LA treatment or after treatment 
discontinuation, you may need urgent medical treatment. This 
can occur in any age group. If this happens, refer to a 
doctor immediately

∙	If you are taking Ritalin LA with medicines that raise the serotonin 
level in the body (serotonergic medicines, e.g., sertraline and 
venlafaxine, used to treat depression), and you experience a 
combination of the following symptoms: restlessness, tremors, 
sudden muscle contractions, abnormally high fever, nausea and 
vomiting, stop treatment with Ritalin LA and these medicines 
and refer to your doctor immediately.

∙	If you are due to undergo surgery, inform the doctor that you are 
taking Ritalin LA. Do not take Ritalin LA on the day of surgery in 
case a certain type of anesthetic is used, since there is a chance 
of a sudden increase in blood pressure during surgery

Children and adolescents
This medicine is not intended for children under 6 years of age.
Tests and follow-up
Be sure to come to follow-up visits to the doctor so that treatment 
progress can be monitored. To prevent occurrence of side effects, 
the doctor will periodically measure your blood pressure and 
perform blood tests.
If your child is not growing in height or gaining weight as expected, 
breaks in the Ritalin LA administration may be necessary.
Drug interactions
If you are taking or have recently taken, other medicines, 
including non-prescription medicines and food supplements, 
tell the doctor or pharmacist.
Some medicines and Ritalin LA that are taken together may 
interfere with each other. These medicines include:
∙	medicines that increase blood pressure
∙	oral anticoagulants or warfarin (medicines used to prevent 

blood clots)
∙	alpha-2 receptor agonists like clonidine (used to treat high blood 

pressure)
∙	medicines to treat depression, such as tricyclic antidepressants 

and monoamine oxidase (MAO) inhibitors
∙	certain anti-convulsants (medicines used to treat epilepsy or 

convulsions)
∙	phenylbutazone (to treat pain or fever)
∙	guanethidine
∙	anesthetics
∙	medicines that influence the level of dopamine in the body 

(dopaminergic medicines used to treat Parkinson’s disease or 
psychosis)

∙	medicines that raise the serotonin level in the body (serotonergic 
medicines, for example those used to treat depression like 
sertraline and venlafaxine)

It may be necessary to change the dosage of your medicines or 
you may have to take other medicines. Consult the doctor.
If you did not inform the doctor of the other medicines you are 
taking, consult him before taking Ritalin LA.
If you are about to start treatment with a new medicine, remind 
your doctor, dentist, or pharmacist that you are being treated 
with Ritalin LA.
Use of the medicine and food
Ritalin LA capsules may be taken with or without food.
Use of the medicine and alcohol consumption
Do not consume alcohol during the course of treatment with 
Ritalin LA. Remember that certain foods and medicines contain 
alcohol.
Alcohol consumption may exacerbate some of the side effects 
of Ritalin LA, such as dizziness and drowsiness.
Pregnancy and breast-feeding
Pregnancy
Do not use Ritalin LA during pregnancy, unless the doctor 
explicitly prescribed it. This medicine may affect the unborn 
baby if you take it during pregnancy.
If you became pregnant while being treated with Ritalin LA, 
consult the doctor. The doctor will discuss with you the risks and 
benefit of taking the medicine during pregnancy.
Breast-feeding
Do not breast-feed during the course of treatment with Ritalin LA. 
The active ingredient in Ritalin LA can pass into breast milk.
Driving and using machines
Exercise caution when driving, operating machines or performing 
activities that require alertness during the course of treatment 
with Ritalin LA, until you know how this medicine affects you. This 
medicine may cause hallucinations, dizziness, drowsiness, blurred 
vision or other central nervous system side effects that may 
impair some people’s ability to concentrate. If you experience 
any of these symptoms, do not drive a car, operate machines 
or perform activities that require rapid reactions or that may 
be dangerous.
Children should be cautioned against riding a bicycle or playing 
near the road, and the like.
Important information regarding some of the ingredients 
of the medicine
The preparation contains sugar. If you have been told by your 
doctor that you have an intolerance to some sugars, contact your 
doctor before taking this medicinal product.

3.	How should you use the medicine?
Always use the preparation according to the doctor’s instructions. 
Check with the doctor or pharmacist if you are uncertain about 
the dosage and treatment regimen of the preparation.
Dosage:
Ritalin LA is available in modified-release capsules containing  
10 mg, 20 mg, 30 mg or 40 mg of methylphenidate hydrochloride 
as the active ingredient.
The dosage and treatment regimen will be determined by the 
doctor only, according to the patient’s needs and response to 
treatment.
Do not change the dosage without consulting the doctor.
If you think that the effect of the medicine is too strong or too 
weak, consult the attending doctor.
Do not exceed the recommended dose.

Duration of treatment:
Continue taking Ritalin LA for the duration of time instructed 
by the doctor.
This medicine helps regulate the symptoms, but does not cure. 
The doctor will check the improvement in your condition in order 
to confirm that the medicine is working properly and will discuss 
with you the question of how long to continue treatment.
Treatment for ADHD varies in length from patient to patient. 
During the course of treatment of ADHD, the doctor may tell 
you to stop taking Ritalin LA for certain periods of time (e.g., 
over weekends or school vacations) to see if it is still necessary 
to take it. These treatment breaks also help to prevent a  
slow-down in growth that sometimes occurs when children take 
this medicine for a long time.
Method of administration:
Ritalin LA can be taken with or without food.
Swallow the capsule whole, once daily in the morning, with a full 
glass of water. Do not crush or chew the capsules.
If the patient is unable to swallow the capsule, the capsule can 
be carefully opened and its content (small beads) sprinkled on a 
small amount of soft food (e.g., applesauce):
∙	Make sure the food is not hot because this could affect the 

special properties of the beads inside the capsule
∙	Immediately eat all of the medicine/food mixture
∙	Do not store the mixture for future use
If the capsules cause you abdominal discomfort, they can be 
taken with food, but make sure to always take them the same 
way (i.e., always with food or always without food). In this way, 
the effect will always be the same.
If you accidentally took a higher dosage
Some of the symptoms of overdose are: vomiting, agitation, 
headache, tremors, muscle twitching, irregular heartbeat, 
flushing, fever, sweating, dilated pupils, breathing difficulties, 
confusion, seizures and muscle spasms accompanied by fever 
and red-brown urine.
If you took an overdose or if a child accidentally swallowed the 
medicine, refer immediately to a doctor or proceed to a hospital 
emergency room, and bring the package of the medicine with 
you. Do this even if you do not experience any signs of poisoning 
or discomfort.
If you forgot to take the medicine at the designated time, 
and you remembered before mid-day, take a dose as soon as you 
remember and go back to your usual schedule the following day. 
If you did not remember to take it before mid-day, skip the missed 
dose and take the next dose the next morning, as usual. Do not 
take two doses together to compensate for the missed dose. If 
you do so, you may increase the chance of side effects.
If it is hard for you to remember when to take your medicine, 
consult the pharmacist.
Adhere to the treatment as recommended by the doctor.
As with all stimulants, this medicine can be addictive and 
abused by certain people. If you take it properly, as instructed 
by the doctor, abuse or dependence should not be a problem, 
either now or in the future.
If you stop taking the medicine
Even if there is an improvement in your health, do not stop 
treatment with the medicine without consulting the doctor. If 
you stop treatment suddenly, your medical condition may return 
to its pretreatment state or side effects, such as depression, may 
occur. In order to avoid this, the doctor may tell you to reduce 
the daily dose gradually before stopping treatment completely. 
Medical supervision after stopping treatment is necessary.
Do not take medicines in the dark! Check the label and 
the dose each time you take a medicine. Wear glasses if 
you need them.
If you have further questions regarding use of the 
medicine, consult the doctor or pharmacist.

4.	SIDE EFFECTS
Tell your doctor as soon as possible, if you do not feel well 
while you are taking Ritalin LA.
As with any medicine, use of Ritalin LA may cause side effects 
in some users. Do not be alarmed by the list of side effects. You 
may not suffer from any of them.
Report to the doctor immediately or proceed to an 
emergency room in the following cases:
∙	signs of an allergy, such as: swelling of face, lips or tongue, 

shortness of breath, wheezing or breathing difficulties. These 
are signs of a severe allergic reaction.

∙	weakness or paralysis of the limbs or face, difficulty speaking 
or unexplained fainting

∙	skin rash, itching, red blotches on the skin, blisters or peeling 
of the skin

∙	sudden increase in body temperature, sweating, fast heartbeat, 
chest pain, muscle stiffness and blood pressure fluctuations, 
which may lead to coma

∙	constant “flu-like” symptoms such as chills, fever, sore throat 
and runny nose, swollen glands, aching muscles or joints

∙	unusual bleeding or skin bruising
∙	unusual tiredness, shortness of breath when exercising, 

dizziness, pale skin
∙	involuntary shaking of the body (signs of tremor), such as 

uncontrollable twitching, jerking or writhing movements
∙	seizures (fits) or unexplained fainting
∙	pain or tightness in the chest
∙	fast or irregular heartbeat
∙	yellowing of the skin or eyes, dark-colored urine or light-colored 

stools
∙	confusion, hallucinations or delusions (seeing or feeling things 

that are not really there)
∙	excitement, hyperactivity and uninhibited behavior
∙	severe or persistent headache
∙	uncontrolled speech and body movements (Tourette’s 

syndrome)
∙	prolonged erection, causing discomfort of the penis (sign of 

priapism)
∙	thoughts or attempts of killing yourself (suicidal ideation or 

attempt, including completed suicide)
∙	fingers and toes feeling numb, feeling cold, tingling and 

changing color (from white to blue, and then red) when cold 
(Raynaud’s phenomenon, peripheral coldness)

The side effects listed above may be serious. Urgent medical 
attention may be necessary.
Additional side effects:
Tell the doctor if you notice any of the following effects and it 
worries you:
Very common side effects - effects that occur in more than 1 
in 10 users:
∙	nausea
∙	loss of appetite
∙	sore throat and runny nose
∙	nervousness
∙	inability to sleep
∙	dry mouth
Common side effects - effects that occur in 1-10 in 100 users:
∙	vomiting or abdominal pain
∙	upset stomach or indigestion
∙	feeling nervous, anxious or agitated
∙	feeling jittery
∙	restlessness

∙	sleep disorders
∙	headache
∙	cough
∙	drowsiness
∙	dizziness
∙	irritability
∙	hair loss
∙	hives (urticaria)
∙	joint pain
∙	toothache
∙	excessive sweating
∙	abnormal heart rhythm
∙	palpitations
∙	sensation of excessive emotional distress or excitement
∙	decreased weight
∙	feeling depressed
∙	feeling aggressive
∙	excessive teeth grinding
Uncommon side effects - effects that occur in 1-10 in 1,000 users:
∙	trismus - spasm of the jaw muscles that makes it difficult to 

open the mouth
Rare side effects - effects that occur in 1-10 in 10,000 users:
∙	weight loss and slowed growth in children
∙	blurred vision or visual focus disturbances
Very rare side effects - effects that occur in less than 1 in 10,000 
users:
∙	transient depressed mood
∙	muscle cramps
∙	anemia (a reduction in the number of red blood cells), 

leukopenia (a reduction in the number of white blood cells), 
thrombocytopenia (a reduction in the number of platelets)

Side effects of unknown frequency (effects whose frequency has 
not been determined yet):
∙	stuttering
∙	bedwetting in children at night
Additional side effects that occurred with other medicines that 
contain the same active ingredient as Ritalin LA:
-	 Inflammation of the nasal passages and throat
-	 A reduction in the number of blood cells (red blood cells, white 

blood cells and platelets) at once
-	 Swelling of the ears (a sign of an allergic reaction)
-	 Irritability, aggression, mood changes, abnormal behavior or 

thinking, anger, excessive awareness of surroundings, feeling 
unusually excited, over-active and uninhibited (mania), 
disorientation, change in sex drive, lack of feeling or emotion, 
doing things over and over again, being obsessed with one 
thing, confusion, addiction

-	 Temporary muscle weakness, loss of skin sensation or other 
functions of the body due to a temporary lack of blood supply to 
the brain (reversible ischemic neurological deficit), migraine

-	 Double vision, dilated pupils, trouble seeing
-	 Stopped heartbeat, heart attack
-	 Sore throat, shortness of breath
-	 Diarrhea, constipation
-	 Swelling of face and throat, reddening of the skin, large red 

blotches on the skin appearing within a few hours of taking the 
medicine

-	 Muscle pain, muscle twitching
-	 Blood in the urine
-	 Swelling of the breasts in men
-	 Chest pain, tiredness, sudden death
-	 Abnormal sounds from the heart
If a side effect occurs, if one of the side effects worsens 
or if you suffer from a side effect not mentioned in this 
leaflet, consult the doctor.
Reporting side effects:
Side effects can be reported to the Ministry of Health by clicking 
the link “Report Side Effects of Drug Treatment” found on the 
Ministry of Health homepage (www.health.gov.il) that directs you 
to the online form for reporting side effects.

5.	HOW should THE MEDICINE be stored?
∙	Avoid poisoning! This medicine and any other medicine, should 

be kept in a closed place out of the reach and sight of children 
and/or infants in order to avoid poisoning. Do not induce 
vomiting without explicit instruction from the doctor.

∙	Do not use the medicine after the expiry date appearing on the 
package. The expiry date refers to the last day of that month.

∙	Storage conditions: store below 30°C. Keep the container tightly 
closed in order to protect from moisture. After first opening the 
bottle, use within 6 months.

∙	Do not use if the package is damaged or shows signs of 
tampering.

6.	FURTHER INFORMATION
In addition to the active ingredient, the medicine also contains:
Sugar spheres, ammonio methacrylate copolymer type B, 
methacrylic acid copolymer type A, talc, triethyl citrate, 
polyethylene glycol 6000, titanium dioxide, gelatin, iron oxide 
yellow (10 mg, 30 mg and 40 mg capsules only), iron oxide black 
(10 mg and 40 mg capsules only), iron oxide red (10 mg and 40 mg  
capsules only) and tan-colored printing ink.
Each Ritalin LA 10 mg capsule contains about 61 mg sugar.
Each Ritalin LA 20 mg capsule contains about 123 mg sugar.
Each Ritalin LA 30 mg capsule contains about 184 mg sugar.
Each Ritalin LA 40 mg capsule contains about 246 mg sugar.
What the medicine looks like and the contents of the 
package:
Ritalin LA 10 mg, 20 mg, 30 mg, 40 mg capsules contain beads in 
a shade of white to cream with a roughly spherical shape.
Ritalin LA 10 mg is marketed as hard gelatin capsules for modified 
release. The capsules have a light brown opaque cap with a white 
opaque body. The cap and the body of the capsules are imprinted 
with “NVR” and “R10” in yellowish brown, respectively.
Ritalin LA 20 mg is marketed as hard gelatin, opaque white 
capsules for modified release. The cap and the body of the 
capsules are imprinted with “NVR” and “R20” in yellowish brown, 
respectively.
Ritalin LA 30 mg is marketed as hard gelatin, opaque yellow 
capsules for modified release. The cap and the body of the 
capsules are imprinted with “NVR” and “R30” in yellowish brown, 
respectively.
Ritalin LA 40 mg is marketed as hard gelatin, opaque light 
brown capsules for modified release. The cap and the body of 
the capsules are imprinted with “NVR” and “R40” in yellowish 
brown, respectively.
Each Ritalin LA package contains 30 or 100 capsules. Not all 
package sizes may be marketed.
Registration Holder and Importer and its address:
Novartis Israel Ltd., P.O.B 7126, Tel Aviv.
Registration number of the medicine in the National Drug 
Registry of the Ministry of Health:
Ritalin LA 10 mg: 146 50 33288
Ritalin LA 20 mg: 130 61 30935
Ritalin LA 30 mg: 130 60 30936
Ritalin LA 40 mg: 130 59 30937
Revised in April 2022 according to MOH guidelines.
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